
VIRGINIA CLEAN WATER 
REVOLVING LOAN FUND 

ANNUAL REPORT 
FOR FISCAL YEAR 2019 

(July 1, 2018 through June 30, 2019) 

DEPARTMENT OF ENVIRONMENTAL QUALITY 
& VIRGINIA RESOURCES AUTHORITY 

SEPTEMBER 2019 



FY 2019 Annual Report  

Table of Contents 

Page No.  

Section I. Introduction ....................................................................................   1 

Section II. Program Summary ............................................................................ 1 

Section III.  Goals and Accomplishments  .........................................................   5 

Section IV.  Details of Accomplishments ...........................................................   9 
[...]
(a)   Modeling of the long-term funding capacity of the VCWRLF has been continued in order to determine 

the ability of the Fund to provide sustained funding for Virginia’s water quality needs.  

(b)   Coordination with Virginia’s Water Quality Improvement Fund and Stormwater Local Assistance 
Fund state grant programs has been and will be maintained to maximize use of available resources. 

(c)   Close scrutiny is being taken toward ensuring that funded projects have direct water quality benefits.  

(d)   Readiness-to-proceed information and cash flow need projections are closely evaluated to ensure that 
funding resources match needs on a cash flow basis.   

 

 Utilize the 20-year planning model to provide a relevant framework for Clean Water 
Program decision making to maximize the program’s capacity for funding. 

 
A 20-year planning model was developed for the program.  This model provides a long term view of the 
program’s funding capacity.  Several scenarios were developed through varying input parameters in order to 
analyze different aspects of the fund capacity.  We plan to continue analyzing the planning model in 
collaboration with the Virginia Resources Authority to enhance and inform decision making for the program. 
 

 Improve and expand the program’s database system to more effectively and efficiently 
track and manage VCWRLF projects. 

 
DEQ maintains an agency-wide comprehensive database called Comprehensive Environmental Data System 
(CEDS).  Clean Water Financing and Assistance Program (CWFAP) staff completed the first of multiple 
phases to enter VCWRLF data into CEDS.  This phase included program specific module creation, testing, 
project data entry and disbursement processing.  Additional phases will include:  development of a public 
portal that will allow localities to submit the program application and all disbursement requests digitally; 
electronic storage of all project documents, which will then be accessible by other DEQ employees in 
associated programs; integration with Agency financial software, allowing for better tracking of program 
expenditures; and finally, a connection with our financial partners – Virginia Resources Authority and Farm 
Credit Bureau.  It is hoped that by the time these phases are complete, there will be a way to connect with the 
EPA databases CWNIMS and CBR from CEDS. 

 

 Maintain a program Pace (ratio of cumulative assistance provided to cumulative funds 
available) of at least 90%.  

This goal was achieved as our cumulative Pace through FY2018 is 90%. 
 

 Develop a comprehensive marketing plan for the program 

DEQ CWFAP staff recognize the importance of marketing the VCWRLF to potential recipients.  During the 
reporting period, we performed a strategic program evaluation and determined the need to develop and 



6 

 

implement a marketing plan for the program targeting enhanced outreach opportunities for each program 
component (wastewater, land conservation, living shorelines, brownfields, stormwater and Ag BMP).  

Program staff collaborated with Northbridge to develop three marketing surveys targeting three separate 
groups of recipients.  DEQ plans to continue to work with Northbridge on evaluation of survey results and 
development of the comprehensive marketing plan and will coordinate with EPA to ensure alignment with 
Region 3 goals. 

 

 Resume the Agricultural Best Management Practice (Ag BMP) Loan Program  

DEQ initiated legislation which passed in early 2019 to amend Virginia Code regarding the Ag BMP Loan 
Program.  The changes expanded the list of eligible applicants and practices and conformed Virginia law with 
federal law to provide the opportunity for principal forgiveness. CWFAP staff updated the program guidelines 
to incorporate those changes, and to offer additional incentives such as reducing the interest rate to zero 
percent and eliminating the long term loan requirement.  CWFAP staff engaged agricultural stakeholders in 
the guidelines update process and the guidelines were provided to the public for review and comment.  Final 
revisions were approved by the State Water Control Board in late June and the program resumed on July 1, 
2019. 

During the reporting period, CWFAP staff participated in a number of outreach events to discuss the program 
restart and highlight the additional incentives.  Ag BMP outreach efforts have been extremely successful in 
garnering interest and will be one component of the comprehensive marketing plan. 

 

 

The following is a description of the environmental benefits of all of the projects with a loan 
that closed in FY 2019 
 

Norfolk - Campostella Landfill Project  (C515591-02) 
 
This project involves a $1,117,725.00 loan commitment for the implementation of a Corrective Action Plan (CAP) 
for the Campostella Landfill.  This CAP was prepared in response to an exceedance of Groundwater Protection 
Standards (GPSs) at the City of Norfolk’s closed Campostella Landfill.  The purpose of the CAP is to present a 
site-specific remediation plan able to be protective of human health and the environment, control the source of 
the release, and comply with applicable state and federal standards for the management of solid waste.  This project 
will implement in-situ air sparging (IAS) as the remedy for the Campostella Landfill. IAS is a relatively common, 
proven technology for the in-situ remediation of volatile organic compounds (VOCs) in unconsolidated aquifers, 
and may be effective in immobilizing inorganics.  The technology consists of the injection of pressurized air into 
the aquifer using a surface-mounted blower and subsurface injection wells.  It is anticipated that the selected remedy 
will be effective in reducing the concentrations of benzene and naphthalene to levels below their respective 
standards.  
 

HRSD - Orcutt Ave Project  (C515621-01) 
 
This project involves an $8,677,684.00 loan commitment for the replacement of compromised HRSD gravity sewer 
main.  The project area consists of three (3) sections that total approximately 20,420 linear feet (3.9 miles) of 
existing 15-inch, 18-inch 24-inch and 30-inch gravity sewers and 95 manholes in Orcutt Avenue and Mercury 
Boulevard Right-of-Ways.  The existing gravity sewer sections are 1) Orcutt Avenue Section A – 7,220 linear feet 
of gravity pipeline and 42 manholes located within the City of Hampton and extend along Orcutt Avenue from 
Todds Lane to at Mercury Boulevard, 2) Orcutt Avenue Section B – 3,800 linear feet of 24-inch gravity pipeline 
and 14 manholes extends from Mercury Boulevard to New Market Creek Pumping Station on Orcutt Avenue, and 
3) Mercury Boulevard – 9,400 linear feet of gravity pipeline and 39 manholes located within the City of Hampton 



7 

 

and extend along Mercury Boulevard from Aberdeen Road to Orcutt Avenue.  Improvements will prevent future 
sanitary sewer overflows. 
 

HRSD - Boat Harbor STP Project  (C515604-02) 
 
This project involves an $8,314,638.00 loan commitment for the replacement of an existing electrical switchgear 
at the Boat Harbor Treatment Plant (BHTP).  The BHTP receives flow via gravity and relies on pumping to convey 
the flow through the plant.  Electrical system reliability is critical to plant operations.  Loss of all power (utility and 
generator) will result in plant overflows within approximately 30 minutes due to the inability to pump flow through 
the plant. Loss of raw water influent screw pumps will result in sewage discharge into the Small Boat Harbor.  Loss 
of the Intermediate Plant Pumping Station will cause plant flooding and sewage discharge to the Small Boat Harbor 
and the James River.  The remaining service life and availability of replacement parts for the existing switchgear 
and controls has become an issue.  The primary objective of the BHTP switchgear replacement project is to 
improve the safety and reliability of the primary and emergency power supply to the treatment facility by replacing 
aging and outdated electrical equipment.  This will be accomplished by building a new Main Switchgear Building 
and a new Generator Switchgear Building.  This will help prevent potential future sanitary sewer overflows. 
 

Town of Virgilina WWTP Improvements  (C-515592-02) 
 
The Virgilina WWTP & system improvements include the rehabilitation and upgrade of the Route 96 pump station 
in addition to the installation of a below grade submerged attached growth system (Lemna) for tertiary nitrification 
and ammonia removal.  The loan amount is $701,500.00. 

 

City of Lynchburg WWTP Wet Weather Improvements Project  (C-515618E-01) 
 
This project will allow the City of Lynchburg’s Wastewater Treatment Plant to capture influent flow at a minimum 
flow rate of 76 million gallons per day (MGD) for storage and treatment.  Flow rates of up to 32 MGD will be 
placed into a new 4 million gallon storage facility and the WWTP will then be capable of adequately treating and 
disinfecting peak flows of 44 MGD during wet weather events.  Several improvements to the existing headworks 
facility are being done which include increasing the size of three influent pumps to 25 MGD, replacing a fourth 
pump with a 15 MGD pump, and adding a fifth 15 MGD submersible pump in an extended wet well section with 
a force main extension to a new storage tank with a throttling valve.  Other headworks facility improvements 
include a new emergency generator, a new electrical building for power distribution, replacement of the existing 
HVAC, upgrading the main electrical system, and replacement of the screening and grit removal equipment.  A 
new 4 million gallon rectangular high flow storage tank with integrated disinfection, flushing capability, chemical 
day tanks for disinfection, and a gravity drain back to the main pumping station will be constructed.  Other WWTP 
improvements include upgrading the existing disinfection chemical storage system, upgrades to the primary clarifier 
splitter structure, converting the existing paper mill clarifier to a high strength wastewater holding tank, and 
installing an isolation valve in the CSO 109 discharge box to route high strength wastewater to the new high 
strength wastewater storage tank. 
 
The improvements are in compliance with the 2014 Long Term Control Plan (LTCP) for the City of Lynchburg’s 
Combined Sewer System approved on September 5, 2014 and the Consent Special Order approved on July 31, 
2015, which requires investigation, plan development, and making necessary repairs to eliminate sanitary sewer 
overflows.  The project is in close proximity to the James River and its completion will help restore water quality 
to the river and ultimately the Chesapeake Bay by reducing sanitary sewer overflows.  The loan amount is 
$32,000,000.00. 

 

 



8 

 

Pepper’s Ferry RWTF Improvements Project  (C-515631-01) 
 
The project addresses the upgrade of three major components:  Solids Handling, Return Activated 
Sludge/Retained Flow Pump with Force Main Replacement, and Aeration Header Replacement at the Pepper’s 
Ferry Regional Wastewater Treatment Facility.  The Solids Handling upgrades includes installation of new Rotary 
Drum Thickeners to replace the existing dissolved air flotation thickeners, new solids handling pumps, a new 
shaftless screw conveyor to replace the existing belt conveyor, and the addition of secondary digester mixing 
equipment.  Modifications will also be made to the existing internal space and sludge handling building to ensure 
compliance with National Fire Protection Standard 820 requirements.  The Return Activated Sludge/Retained 
Flow Pump and Force Main Replacement component includes new pumps, motors and associated equipment, 
replacement of approximately 1,500 feet of existing force main with three separate 500 linear force mains, new 
flow metering facilities, and construction of a new splitter box to the aeration basins.  The existing below grade 
aeration pipe from the blowers will be replaced with a new overhead header and basin drops constructed of 
stainless steel to each of the three existing aeration basins with allowances for a future fourth basin.  The 
proposed improvements to the Pepper’s Ferry Regional Wastewater Treatment Facility will allow the facility to 
replace aging infrastructure at the facility, improve process performance, increase reliability for the facility, and 
increase safety.  The project is in close proximity to the New River and will help maintain water quality to the river 
by replacing aging equipment.  The loan amount is $12,840,000.00. 
 

Town of St. Paul WWTP Refinance Project  (C-515623) 
 
The Town of St. Paul entered a partnership with the Castlewood Water & Sewer Authority (CWSA) and the Wise 
County PSA (WCPSA) to construct a regional wastewater treatment plant (WWTP) to serve the Town of St. Paul, 
southeast Wise County and northwest Russell County.  The 0.5 MGD WWTP membrane bioreactor plant was 
completed in December 2015, and discharges to the Clinch River via VPDES Permit No. VA0026221.  The 
discharge is through a submerged diffused outfall to facilitate complete mixing of the effluent with the river water.     
 
The Clinch River is one of the most bio-diverse streams east of the Mississippi.  The Virginia Department of Game 
and Inland Fisheries considers the Clinch River threatened and endangered species waters.  There are over 30 
threatened and endangered species near the St. Paul WWTP including a number of threatened and endangered 
freshwater mussels.  Additionally the Clinch River is a public water source for Wise County.  The Carfax Water 
Treatment Plant is approximately 7 miles downstream. 
 
Refinancing the existing debt enables the Town and member communities to reduce their existing loan term from 
over 30 years to 20 years without an appreciable change to the annual debt service amount.  This will enable both 
the WCPSA and CWSA to strategically serve built-up areas that currently are not served by public wastewater 
collection systems sooner compared to the original terms.  The loan amount is $2,003,848.97. 
 

Town of Marion Phase 3/4 I/I Replacement Project  (C-515627-02) 
 
The Town of Marion recently completed a multi-phase Capital Improvements Plan that identifies needs within the 
water distribution and wastewater collection systems, and places priority on repairs.  This work identified 
wastewater collection system infrastructure that due to age and condition, is in need of replacement.  The Town 
proposes to replace a total of approximately 11,330 feet of predominately 8-inch pipe and related appurtenances 
in multiple phases.  The Phase 3/4 project includes replacement of approximately 2,600 feet of 8-inch of pipe and 
related appurtenances (manholes, lateral reconnections, etc.).    
 
The pipe to be replaced during Phase 3/4 is predominately 8-inch terra cotta located at Lincoln/Virginia Street 
and Catron Street.  There is a history of line repairs in these areas due to breaks and blockages and part of the 
existing line is also a source of inflow and infiltration.  Replacement of existing line will reduce the potential for 
overflows, decrease hydraulic loading on the downstream collection system and the Town’s WWTP, and decrease 
the potential for back-ups into Town residences.  This work is being undertaken simultaneously with potable water 



9 

 

line replacement so that the existing infrastructure on each street is repaired and/or replaced and the street only 
has to be paved once.  So, not only is the Town reducing hydraulic loading to the wastewater collection and 
treatment system, they are reducing their liability exposure, and proactively reducing the possibility of system 
overflows while taking advantage of economy of scale and repairing a street one time instead of multiple times. 
The Phase 3/4 loan amount is $413,300.00. 
 

Town of Wytheville Edgemont Sewer System Extension Project  (C-515595-02) 
 
The Town of Wytheville Edgemont Sewer System Project is currently under construction with final completion 